- 00 wmX

N

TAMIL NADU URBAN SANITATION SUPPORT PROGRAMME

SEWAGE AND FECAL SLUDGE
TREATMENT IN TIRUCHIRAPPALLI:
CURRENT STATUS, PROPOSED
PLANS AND RECOMMENDATIONS
FOR IMPROVEMENT

December 2017







SEWAGE AND FECAL SLUDGE
TREATMENT IN TIRUCHIRAPPALLI:
CURRENT STATUS, PROPOSED
PLANS AND RECOMMENDATIONS
FOR IMPROVEMENT

December 2017

IN|us/sp| fihs -

AAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAAA




Sewage and Fecal Sludge Treatment in
Tiruchirappalli: Current Status, Proposed
Plans and Recommendations for

Improvement
December 2017

For Citation: TNUSSP, 2017. Sewage and Fecal Sludge Treatment in Tiruchirappalli: Current Status, Proposed Plans and
Recommendations for Improvement.
[...]
Install outlet structure in FP1 18,000 1,160,460
Install sampling platformin FP 1 3,500 225,645
Repeat for FP 2 36,500 2,353,155
Dye test PP1and PP2 100 6,447
Remove sludge from PP1if needed 10,000 644,700
Install outlet structure in PP1 18,000 1,160,460
Install sampling platform in PP1 3,500 225,645
Repeat for PP2 31,600 2,037,252
Install sampling platform on discharge pipe 3,500 225,645
Install simple flow measuring device outlet 1,000 64,470
TOTAL 189,500 12,217,065

Source: TNUSSP Analysis 2017

Some of these costs may change because of field evaluations during rehabilitation and construction.
For example, it may not be necessary to apply bentonite to the bottom of the pond bottom if the volume
of sludge to be removed is less than expected. A two-year time frame is provided if TCC elects to use
the excavation desludging method that requires individual pond cells to be dewatered and air dried. If
the dredging method is to be used, the activities prescribed above can be accomplished in significantly
less time.

6.2. Additional Costs to achieve October 2017 discharge standards for all
parameters

To achieve the October 2017 discharge standards, special attention to reducing short circuiting should
be prioritised. The use of floating geomembrane baffles is presented in the appendix. Brick baffle walls
may also be considered, although the construction will be considerably more complex. These will
require the excavation and installation of concrete stem walls to support the brick walls and keep them
from settling in the saturated environment. Brick walls will also require reinforcement to withstand
incidental contact during desludging procedures.

Sewage and Fecal Sludge Treatment in Tiruchirappalli: Status, Plans & Recommendations | December 2017 85



An alternative is to utilise influent distribution and effluent collection structures that provide a more even
distribution of the wastewater throughout the cell. The more distribution and collection points, the less
short-circuiting. Professional engineering and strict construction supervision will be required. These
may be less expensive (but also less effective) than the baffles.

Sewage and Fecal Sludge Treatment in Tiruchirappalli: Status, Plans & Recommendations | December 2017 86



Recommendation
for Future Flows

7.1.STP 89

7.2. Upgrading STP effluent-thoughts & strategies 90

7.3. Decanting station 92







7. Recommendation for Future Flows

7.1.STP

The Action Plan provided herein provides a roadmap and cost estimate for a year-wise investment
strategy through 2020 covering the cost of improvements to the STP for up to 58 MLD. The
recommended strategy is as follows:

1. Present—2020. Execute the Action Plan to improve the WSP as directed

2. Post 2020, begin to carefully monitor BOD and TSS at the outlet of the WSP. Begin
planning for renovation of old 30 MLD pond system, or consider adding aeration to existing
58 MLD pond system

3. Should TCC abandon the idea of the EA system and opt for treating more of the wastewater
at the STP, begin to integrate the old 30 MLD system into the existing pond system as flows
increase. Each additional cell will be equipped with baffle walls and aeration as prescribed
above and excavated to 5 metres.

To operate the facilities once initial repairs are made as per the Action Plan, Mara (1998) provides the
following guidance (Table 7.1):

Table 7.1: Number of O & M workers per population served

SI.No.

1 Population served 10,000 25,000 50,000 100,000 250,000
2 Foreman/Supervisor - - 1 1 1
3 Mechanical Engineer” - - - 1 1
4 Laboratory technician™ - 1 1 1 2
5 Assistant foreman - 1 2 2 2
6 Labourers 1 2 4 6 10
7 Driver# - 1 1 1

8 Watchman® 1 3 5

Total 6 10 15 23
“Dependent upon amount of mechanical equipment used

“Dependent upon existence of laboratory facilities

#Dependent upon use of vehicle towed lawn mowers etc.

#Dependent upon location and amount of equipment used

Source: Duncan Mara 1998

It is likely that TCC will utilise private sector contractor firms to perform O & M. Such contracts should
be performance based. When evaluating proposals, the table above can be used as a guideline.
NOTE: The table should be customised based on the actual facilities installed. If mechanical aeration,
BNR system, filtration wetlands system, and disinfection system is used, consider adding:

- Trained senior operator

- Electrical technician — start with one and add another as the flows increase

- Mechanical technician — start with two and add additional staff as needed

Sewage and Fecal Sludge Treatment in Tiruchirappalli: Status, Plans & Recommendations | December 2017 89



For specialised equipment such as aeration, the manufacturer may have operations and maintenance
crews that can perform services for a nominal price. This is the case with the Aire-O2 surface aerators.
They have crews in India that can perform this task.
Contracts should specify:

- PPE, health and safety practices should be followed at all times

- Dalily log books should be kept on site and available for inspection

- Insurance for general liability, vehicle liability be kept up to date with TCC registered

as ‘additionally insured’.

7.2. Upgrading STP effluent-thoughts & strategies

When the effluent from STP exceeds the mandatory discharge requirements for discharge into receiving
water, the methods of achieving compliance can be grouped as follows:

1. Administrative compliance by obtaining a compliance schedule for phasing in the interventions
(baffle wall, then aeration, then advanced treatment should it ever be necessary). The basis
for requesting the compliance schedule is (i) the receiving water is not used for human activities
(i) cost of compliance, and (iii) that earlier interventions may preclude the need for later ones.

2. Stop discharge to the receiving water by (i) total containment by holding the wastewater for
evaporation (requires large pond volume) or (ii) discharging to land (for example, agricultural
or landscape irrigation, or land application for infiltration). For Trichy, there is not enough land
for complete dispersal through agricultural reuse. Cooperative agreements between the TCC
and neighboring land owners would be required.

3. Change the influent through a city-wide commercial pre-treatment programme. This is
appropriate for industrial and some commercial wastewater discharges such as from
restaurants, car repair and service workshops. 80% of this commercial pre-treatment is related
to food-waste in an effort to capture fats, oil and grease (FOG). FOG is a valuable feedstock
for several commercial products including biodiesel. Such programmes can pay for themselves
over time.

Pre-treatment is best applied where the discharge can adversely affect the wastewater
collection system. For example, FOG from food preparation and processing clogs the sewer
pipes and creates backup and flooding. The discharger can visually see a direct relationship
between their discharge and its impact on the wastewater system and this makes it somewhat
easier to get cooperation and support for enforcement.

4. In pond treatment, particularly in the facultative and aerobic ponds, by (i) aeration (ii) mixing (iii)
recirculation (iv) biological harvesting of excess algae and (v) adding baffles to increase mixing,
a surface can be provided for micro-organisms to grow. In addition, it also reduces short-
circuiting.

7.2.1 Performance assessment tool
An excel based performance assessment tool for the WSP has been developed to easily determine the
change in quality of effluent from STP based on the given interventions
i. Desludging
ii. Improving outlet structures
iii. Installation of baffles
iv. Providing aeration
V. Deepening the pond
These interventions may or may not be carried out (user is give an option to choose for each). Each
chosen option influences the effluent quality (Figure 7.1).
Input assumptions required are
1. Design and observed sewage characteristics
a. Observed inlet BOD
b. Inlet Fecal Coliform (FC)

Sewage and Fecal Sludge Treatment in Tiruchirappalli: Status, Plans & Recommendations | December 2017 90



c. Plant flow
d. Maximum sludge build-up in anaerobic tanks
e.

Minimum sludge build-up in anaerobic tanks (after desludging)

2. Operational interventions

a.

Initial improvements at WSP
i. Initiate desludging of APs
ii. Install baffles in the AP to avoid short circuiting
iii. Improve outlet structures in maturation pond

3. Increase depth of ponds

a.
b.

Increase depth of FP
Increase depth of AP

4. Provide aeration in FP and MP

a.
b.

Provide aeration
Increase depth in aerated lagoons

With this input data, plant performance will be displayed with the following details
1. BOD in final outlet
2. (FC)infinal outlet
3. For APs, FPs, and maturation ponds, details are shown below, under each pond system

a. BOD loading on the plant

b. Retention time

c. BOD of effluent from the pond unit
d. Adequacy of capacity of the pond

Figure 7.1: WSP Performance assessment tool

Input Assumptions

Qutput results

Design and Observed Sewage characteristics

Plant performance

Include BODO from suspended salids in outlet?

Obzerved inlet BOO 270 mall BODO in final outlet 27.24 maglL|
Inlet Fecal Califarm SE+07 MPRADOmL FCin final outlet 133 MPRAD0mL|
Flarit Flaw 55 MLD Anaerobic Pond
Maximum sludge buildup in anaerobic tank 305 BODO loading an the plant 155 gBODm*. day
Minimum sludge buildup in anaerobic tank: 03 Retention time in 4P 174 days]
BOOn AP efflusnt &1 maglL|
Operational interventions Adequacy of AP sufficient Capacity
1. Initial improvements at WSP Faocultative Pond
Initiate desludging of Anaerobic Ponds?  Yes Realize full valume of 4P BODO loading an the plant 176 gBODm*. day
Inztall baffles in anasrobic pond to avaid sk es Realize 70 BOD remwal in 4P Retention time in FP E.17 days]
Improwve cutlet structures in maturation por Yes Fealize 253 BOO removal in MP BOOin FF effluent 36 maglL|
2. Increase depth of ponds Adequacy of FP Sufficient Capacity
Increase depth of Facultative Pond “es Increase available valume of FP
Increase depth of Anasrobic Ponds Mo Increasze available valume of 4P Adequacy of FAL NA
3. Provide aeration in Facultative and Maturation Ponds
Pravide aeration Mo Maturation Pond
Increase depth in Aerated Lagoons [o BODO loading an the plant a0 gBODm*. day
Enter datain shaded cells Retention time in FP 4.03 days]
BOO in MP efflusnt 27 maglL|
Adequacy of MP Sufficient Capacity
Adequacy of Aerated M NA

Source: TNUSSP Analysis 2017

Annexures 8, 9, 10 and 11 have useful information on the interventions of installing baffles and aeration.
Annexure 12 provides details on the wastewater treatment alternatives with respect to its reuse and

disposal.

Sewage and Fecal Sludge Treatment in Tiruchirappalli: Status, Plans & Recommendations | December 2017

91



7.3. Decanting station

7.3.1 Upgrading requirements for future flows at decanting stations

Figure 7.2 is a schematic representation of a decanting station. Proper screening, grit removal, and
diverting commercial and industrial loads of septage will do a lot to reduce organic and toxic loading on
the treatment plant. These repairs and upgrades should be made along with the mechanical retrofits at
the STP. At the same time, planning for the installation of liquid/solid separation equipment should
begin.

Figure 7.2: Standard layout of decanting station

Storage Tanks

Odour Cortral System
Cfice/lab

=T Treatment Process

P

\__ Aerated Grit Chambar

Dumping Station, .
Coarse Screanand o Py
o o Salids Handiing pE

Source: CPHEEO guidelines

Sedimentation is a physical wastewater treatment process using gravity to remove suspended solids
from water. Settling basins are ponds or tanks constructed for removing entrained solids by
sedimentation. They can be fitted with mechanical means for continuous removal of solids deposited
by sedimentation (Figure 7.3). Conical tanks with sludge outlets at the bottom can also be effective.

Figure 7.3: Horizontal flow type and conical sedimentation tank

decanting trough
4 I M”?«':m (outflow)
L L L 1 1 1 1 L I |
e ]
ikt > \./ l—J — outlet
—_— _~>\> setting zone settling zone
= $ludge scraper
on pulley s
t- __________ i sludge zone
sludge scraper am
. sludge collect
shudga collection dg\iough ing

Source: https://theconstructor.org/environmental-engg/types-of-sedimentation-tank/14711/

Sewage and Fecal Sludge Treatment in Tiruchirappalli: Status, Plans & Recommendations | December 2017 92


https://theconstructor.org/environmental-engg/types-of-sedimentation-tank/14711/

Figure 7.4 shows a decanting station in Bekasi City, Indonesia. It uses an automated pre-treatment
device connected to a screw press for liquid/solid separation. The unit can handle up to 120 cubic
metres per day but can be upgraded for doubling the flow to 240 cubic metres per day. It is highly
efficient but requires O & M staff that are trained in its use. The cost for this facility is approximately
%3.2 crore (500,000$%).

Figure 7.4: Mechanized decanting station using screw press technology in Bekasi City,
Indonesia

Source: Image courtsey-David M Robbins

7.3.2 Locations for new decanting stations
Factors to consider in selecting locations for new decanting stations include:
1. Position with respect to large sewer mains (>30 inch diameter) which is necessary to handle
the large volume of septage.

2. It should be far from residential and commercial buildings to avoid complaints of odours and
noise, but not so far such that it takes a long time to travel from the septic tank to decant station.

3. Access by septage trucks which should include adequate roadway width for large trucks,
sufficient space for the truck to turn into and out of the station, and short distance from truck
discharge into the receiving pit.

4. Adequate land for pre-treatment and liquid/solid separation equipment.

Sewage and Fecal Sludge Treatment in Tiruchirappalli: Status, Plans & Recommendations | December 2017 93






Conclusions and
Next Steps






8. Conclusions and Next Steps

The STP at Panjappur is fundamentally sound in terms of size, shape, and sequence of the lagoon
cells. The system can achieve the October 2017 discharge standards through i) repairs of existing
mechanical equipment, ii) desludging pond cells as needed, iii) installing better inlet and outlet
structures that minimise short circuiting and algae carryover, and iv) limiting the amount of BOD
introduced into the system through septage by implementing liquid/solid separation at the decanting
stations.

The septage decanting programme in Trichy may be improved based on current practices.
Recommendations presented herein to improve recordkeeping, initiate a waste load manifesting
system, and segregate commercial and industrial septage loads would help considerably. An estimate
of the number of trucks that can be accommodated based on different flow and effluent discharge and
reuse scenarios at the STP has been provided. Improving on the screening and grit removal is the
immediate concern. Adding liquid/solid separation equipment will be required as flows approach the
design flow limitations.

The institutional arrangements within the city government are currently insufficient to achieve the
compliance goals at the treatment plant at present and in the future. They should be adjusted prior to
engaging in significant upgrading of the system. Training and capacity building of TCC and contractor
staff is required. A better system for communication and follow through between contractors and TCC
engineering staff would be useful in helping to ensure that routine operational and maintenance tasks
are performed. Check lists, log books, written work orders and communications logs would be helpful.
Placing the entire wastewater programme under one department would also be useful.

Risks
- More volume and different strengths of wastewater than for which the STP was designed (true for
any sewage treatment plant)

- Financial constraints of TCC may affect O & M. This is more likely to occur with treatment systems